
October 15th, 2023 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

CENTENNIAL WATER AND SANITATION DISTRICT’S ADOPTED 

2
0
2
4
 

   BUDGET AND RATES  



 
 

 

 

TABLE OF CONTENTS  1...............................................................................................................................................................................  

BUDGET TRANSMITTAL LETTER . 3................................................................................................................................................................  

ABOUT CENTENNIAL WATER  8.....................................................................................................................................................................  
[...]
maximum day demand (MDD) required after the District’s service boundaries are at 100 percent 

buildout. This will maximize flexibility of available water resources by allowing MDD to be met wholly 

from surface water sources. Other water resources, such as WISE water or groundwater, are available. 

The community’s needs can be met during winter months using these alternate water supplies if the 

District needs to take the JBWTP off-line to accommodate maintenance and repairs. 

 



CENTENNIAL WATER & SANITATION DISTRICT 
2024 PROPOSED BUDGET 

58 
December 12, 2023 

MAJOR CAPITAL PROJECTS 

Staff has established a goal of achieving a reliable maximum treatment capacity of 40 million gallons per 

day (MGD).  In 2018 the District commissioned a Water Treatment Utility Plan (WTUP) for the purpose of 

evaluating the condition of existing equipment and the effectiveness of each treatment process, and 

providing design recommendations and developing conceptual cost estimates for improvements that 

would enable the District to achieve its core values.   

The WTUP outlined five sequential design and construction phases intended to achieve capacity goals 

while maintaining compliance with anticipated regulatory requirements. After an evaluation of project 

financing, the District determined that Phase 1 would be more financially viable if it was split into two 

phases: 1A and 1B. Additionally, Phase 5 of the WTUP improvement project is deemed not necessary 

under existing regulatory requirements. 

PHASE 1A 

This Phase focuses on the modification of existing pre-treatment processes, providing a system that 

meets the minimum Colorado Department of Public Health and Environment (CDPHE) flocculation 

hydraulic retention time requirements and improves settled water turbidity (a measure of the clarity of a 

liquid) by replacing existing tube settlers with plate settlers. Additionally, this project includes the in-kind 

replacement of raw water piping and flow control. These upgrades will allow JBWTP to produce 30 MGD 

of potable water reliably.  

In March 2020, the District selected Carollo Engineers, Inc. for engineering design.  In January 2021, the 

District awarded construction to Garney Companies, Inc. The project is currently underway and is 

scheduled to be completed Spring 2024 at an estimated cost of $22.2 million. 

PHASE 1B 

This phase consists of constructing a new chemical building (and related feed lines), which will allow the 

District to reliably store chemicals for up to 30 days. Additionally, the power system will be upgraded 

with a replacement backup generator and power feed due to aging infrastructure concerns. 

Improvements to HVAC in the pre-treatment facility and SCADA network modernization are also included 

in the project. These upgrades will allow the WTP to continue to produce 30 MGD of potable water 

reliably. 

Initially the District anticipated an award of construction in January 2024. However due to current supply 

chain issues, the District is planning to award construction in August, 2023 Construction is estimated to 

take approximately 2 years, which will bring the improvements online at the beginning of the 2026 water 

season. The project is currently budgeted in the CIP at an estimated cost of $62 million. 

PHASE 2 

The 2nd phased step will focus on upgrading the filtration system, which will allow the Plant to produce 

35 MGD of potable water reliably. There will also be improvements to the chlorine contact basin (CCB). 

Improvements to the pretreatment system and the future addition of a pre-oxidation system are 

expected to reduce solids loadings onto the filters, thereby helping to further improve the treatment 

capacity. The improvements consist of: 

▪ Converting to a deep-bed configuration with larger diameter media, allowing filters to operate at 

a higher hydraulic loading rate (HLR) of 8 gallons per minute per square foot, or greater, 



CENTENNIAL WATER & SANITATION DISTRICT 
2024 PROPOSED BUDGET 

59 
December 12, 2023 

▪ Modifying the Filter Effluent Structure to increase the available head through the filters, and 

▪ Improving the backwash system to allow the filters to be adequately cleaned following a filter 

backwash. 

Improvements to the CCB include modifications to accommodate a backwash water supply, a new 

Backwash Supply Pump Station, and an improved baffling factor for the basin so that it can be rated for 

the Plant’s full capacity of 40 MGD. The CCB Upgrades include the following components: 

▪ Inner-basins walls will be partially demolished to convert into a single basin at all operating 

water levels within the tank, 

▪ Construction of concrete walls at the first row of support columns to create a separate and 

independent backwash supply volume while keeping an unchlorinated water volume for the 

backwash supply,  

▪ Construction of perpendicular baffling walls to create an approximate 44:1 length to width flow 

path, and with baffled inlets and outlets to the CT (concentration * contact time) volume, to 

receive a rated baffling factor of 0.6, and 

▪ Addition of chlorine and ammonium sulfate feeds directly into the CCB in lieu of the finished 

water pumping headers. 

▪ Repair a potential backflow path identified during a CDPHE sanitary survey in March 2023. 

Other miscellaneous upgrades are planned to improve the operability of the filters. Once pre-oxidation is 

implemented at the JBWTP, the filters will operate in a biologically active filtration mode. 

Project design is anticipated to begin in 2025 with the project bid going out in 2026 for a Spring 2028 

completion date. The project is currently budgeted in the CIP at an estimated cost of $48 million. 

PHASE 3 

This phase will address upgrades to Zone 1 (constructed in 2001) and Zone 2 (constructed in 1987) pump 

stations, allowing for 40 MGD of reliable potable water delivery to the distribution system. Additionally, 

the backup power system for these pump stations will be upgraded through the replacement of the 

backup generator. 

PUMP STATIONS 

The nature of the project is conducive to phased upgrades to the pump station and isolating individual 

parts of the project for completion, such as addition of the Zone 1 surge tank and replacement of the 

damaged discharge header. The JBWTP can be off-line for approximately five months during the winter 

shut down period. Initial portions of the Zone 1 and Zone 2 Pump Stations improvements can only be 

completed while the pump station is offline, which in turn means the Plant cannot supply water to the 

distribution system. 

BACKUP POWER 

Involves the replacement of the existing site backup power consisting of a single 420 kW generator with 

power systems of adequate capacity to run the entire JBWTP.  Multiple configurations were evaluated for 

the backup power system, and it was determined that a single generator system is infeasible due to the 

required size of the resulting generator. The WTUP suggests three independent generators with 

individual auto-transfer switching for each generator.   



CENTENNIAL WATER & SANITATION DISTRICT 
2024 PROPOSED BUDGET 

60 
December 12, 2023 

Project design is anticipated to begin in 2027 with the bid going out in 2028 for a Spring 2029 completion 

date. The project is currently budgeted at an estimated cost of $35 million. 

PHASE 4 

This (currently anticipated) final phase of the project will add a pre-ozonation system to the Plant which 

tackles biological compounds that impact overall taste and odor as well as improving total organic 

compound removal. The system can also assist with flocculation characteristics to help improve removal 

of particles and colloidal material in the raw water. This phase of the project will begin to address water 

quality regulations as they continue to progress through state and federal legislative bodies.  

Project design is anticipated to begin in 2029 with the bid going out in 2031 for a Spring 2032 completion 

date. The project is currently budgeted at an estimated cost of $70 million. 

PHASE 5 

This phase addresses on-site residuals handling. As there are no current regulatory or process limitations 

that would compel improvements, Phase 5 is not included in the long-range CIP. 

MARCY GULCH WASTEWATER TREATMENT PLANT (“MGWWTP” or “Plant”) 

The MGWWTP is located southeast of Highway 85 and Highway C-470 intersection. The Plant was 

constructed in 1984 and underwent major facility upgrades in 2000, 2002, and 2014. The Plant 

discharges to Marcy Gulch, which then flows northwest into the South Platte River just upstream of the 

C-470 bridge crossing the river. In addition to its service area, the MGWWTP receives treatment residuals 

from the JBWTP via the collection system.  

MAJOR CAPITAL PROJECTS 

Improvements at the Plant are driven by (a) regulatory requirements (see Appendix 3), (b) capacity and 

redundancy, (c) aging infrastructure, and (d) health and safety. 

PHASE 1 

Completed in 2015 at a cost of $6,875,000, the Phase I project included the following: 

▪ Conversion of the existing Trickling Filters into Primary Clarifiers and a new Primary Clarifier 

Pump Station, 

▪ Modifications to the Headworks building including replacement of the ferric sulfate feed system 

and modifications to the flow monitoring flumes, 

▪ Modification to the existing flow splitting structure, and 

▪ Addition of sludge pumps, heat exchanger and gas compressor in the Digester Building and 

rehabilitation of the West Digester Cover. 

PHASE 2 

The MGWWTP Phase II Improvements consist of complex and time sensitive modifications to the existing 

treatment facility that will enable the plant to comply with new regulatory discharge requirements.  

Award of Construction for Phase II was approved in January 2019 at a total construction cost of $80.1 

million which included consulting services and administrative expenses.  The Notice to Proceed date was 

March 18, 2019.  The project remains under construction with a current estimated completion date of 

the 2nd quarter, 2024. 

Key elements of the Phase II project include: 



CENTENNIAL WATER & SANITATION DISTRICT 
2024 PROPOSED BUDGET 

61 
December 12, 2023 

▪ Construction of a new Blower Building and conversion of existing Blower Building to a new 

Chemical Feed building, 

▪ Construction of a UV building and a Biosolids Hopper building, 

▪ Rehabilitation of the Digester Control building, the Headworks, and the Dewatering building, 

▪ Construction of two Activated Sludge Basins and renovation of the four existing basins, 

▪ Construction of a RAS Fermenter and renovation of the RAS/WAS Pump Station,  

▪ Additional construction includes a Cascade Aerator, Gas Holder, Primary Effluent Flow Split 

Structure, and Mixed Liquor Flow Split Structure, 

▪ Rehabilitation of the existing Secondary Clarifiers and East and West Anaerobic Digesters and, 

▪ Installation of new sitewide electrical and SCADA control systems. 

WATER REUSE FACILITY 

This facility has previously provided non-potable irrigation water from wastewater effluent to Windcrest, 

Highlands Ranch Golf Course, and Redstone Park. Construction during the Phase 1 project rendered the 

reuse facility inoperable, and renovations are required to put it back into service.  Without the reuse 

system, the irrigation demands are being met by providing raw water to these customers that would 

have otherwise been available to produce drinking water. Once this project is complete, approximately 

500 AF of reuse water will again be available for drinking water production.  

Project components include the replacement of: (1) chemical storage tanks and pumps, (2) filters, (3) the 

electrical room, and (4) valves and piping. The expansion of water storage and the addition of irrigation 

piping surge protection and storage (via pressure tank) are also included in project scope. The design 

phase is anticipated to begin in 2024 with construction beginning in 2025 at an estimated cost of $5 

million. 

PHASE 3 

In 2012, the CDPHE Water Quality Control Division (“WQCD”) proposed a new standard for nitrogen and 

phosphorus levels in certain lakes and reservoirs. See Appendix 3. If adopted as written, the standard 

would have applied to the District’s required protection of Barr Lake’s water quality. However, in April 

2023, the Colorado Water Quality Control Commission held a rulemaking hearing to consider the final 

adoption of this regulation and elected to defer the requirement until 2027.  

WQCD has signaled that they will work with the District to develop a site-specific standard as opposed to 

requiring infrastructure for reverse osmosis treatment, which was initially anticipated to be the 

obligation. As the standard is still imminent, the District will have to continue to plan for this large capital 

cost. However, as we are no longer bound to reverse osmosis treatment, the cost of Phase 3 will 

decrease dramatically. 

TEMPERATURE MODIFICATION 

Since 2009, Centennial has been allowed to operate under a “temporary modification” for temperature 

during the winter months (December- February) however when the modification expires (could be as 

early as 2024), the Plant will be unable to meet the temperature standards regulation. Centennial is 

currently working with WQCD to change the wintertime standard to be scientifically defensible. 

Centennial hired the consulting firm Brown and Caldwell (“B&C”) to evaluate the different treatment 

technologies and concluded there are two feasible technologies available: mechanical chillers and 

cooling towers. However, barriers to implementing these two technologies include water rights 



CENTENNIAL WATER & SANITATION DISTRICT 
2024 PROPOSED BUDGET 

62 
December 12, 2023 

limitations, siting considerations (currently investigating with B&C), operator control, and the potential 

need for chemical treatment or redundancy to control fouling. The estimated $27.9 million project is 

currently budgeted for in the 2034-2038 timeframe. 

WELLS 

The District currently utilizes 33 potable and 5 alluvial wells to serve the community in its daily 

operations. See Maps 4 and 5. The long-range plan for Wells is an on-going conversation between the 

Water Resources, Operations, and Engineering groups. Any decisions made will be included in 

subsequent CIP reports.  

Capital projects currently underway include: 

• WELL SP-14 - To facilitate the collection of irrigation, return flows and reusable effluent from the 

South Platte River, the District has developed decreed water rights divertible from the Ensor 

alluvial wellfield, located northwest of the intersection of C470 and US85. Well SP-14 is the fifth 

and last remaining South Platte alluvial well. Construction is anticipated to be completed by 

December 2023 at an approximate total cost of $1.4 million. 

• WELL A-1R – this project is to replace Arapahoe Well A-1 which was constructed in 1981 and is 

due for replacement; it is the last Arapahoe well operated by the District to be replaced.  The 

existing well, which will be converted to a monitoring well, is located on a small residential lot 

and more space is needed for the replacement.  In 2013, a site for the replacement was 

identified in adjacent open space and easements have been granted by HRMD. As this is a new 

location, underground vaults, piping, and equipment will be required as well as power supply 

brought in by Xcel Energy. The project is estimated to be complete in October 2023 at an 

approximate cost of $2.7 million. 

• WELL D-20A - located in the Highlands Ranch Community Association’s Open Space Conservation 

Area, the site is located next to an existing well line and near available power lines. Due to the 

JBWTP Phase 1A Improvements, staff began evaluating opportunities (in addition to the already 

planned re-drill of A-1R) to increase production capacity. It was determined that an additional 